
ELECTRIC DECK LIFT MANUAL
700129 February, 2008

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



STANDARD HARDWARE KIT
REFERENCE

N-156-5/8”-11 
Nyloc Jam Nut

(X1)

N-157-1/2”-13 
Whiz Flange Nut

(X2)

N-126-1/2”-13 
Nyloc Jam Nut

(X1)

N-107-3/8”-16 
Nyloc Nut

(X2)

N-108-3/8”-16 
Whiz Flange Nut

(X3)

N-179-M5-.8
HH Nut

(X1)

B-195-1/2”-13 X 2-1/2” HHCS (X1)

B-181-5/8”-11 X 2-1/2” HHCS (X1)

B-123-1/2”-13 X 1-1/2” HHCS (X2)B-123-1/2”-13 X 1-1/2” HHCS (X2)

B-108-3/8”-16 X 1” HHCS (X3)

B-258-M5-.8 X 16mm HHCS (X1)
W-135-5/8” Flat Washer (X2) W-140-5/8” Flat

Nylon Washer (X2)

W-104-3/8”
Flat Washer (X3)

W-175-M5
Flat Washer (X1)

300250B-1/2” Clevis Pin with Lanyard and Clip (X1)

300249-7/8” ID Shim (X1)

B-204-3/8”-16 X 1-3/8”W X 3”L 
Square Bend U-Bolt (X1)

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



LT HARDWARE KIT REFERENCE
B-191-3/8”-16 X 3-1/2” Bolt (X2)

B-195-1/2”-13 X 2-1/2” Bolt (X1)

B-188-5/8”-11 X 1-1/4” Bolt (X2)

B-102-1/4”-20 X 3/4” Bolt (X2)

N-120-5/8”-11 Hex Nut (X2)

N-157-1/2”-13 Whiz Flange Nut (X1)

N-108-3/8”-16 Whiz Flange Nut (X2)

W-109-1/2” Flat Washer (X3)

W-104-3/8” Flat Washer (X2)

W-102-1/4” Flat Washer (X2)

W-111-5/8” Lock Washer (X2)

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



DIESEL HARDWARE KIT REFERENCE

B-258-M5-.8 X 16mm Bolt (X1)

W-175-M5 Flat WASHER (X1)

N-179-M5-.8 HH Nut (X1)

300250B-1/2” Clevis Pin W/
Lanyard and Clip (X1)

N-108-3/8”-16 Whiz Flange Nut (X3)

N-126-1/2”-13 Nyloc Jam Nut (X1)

N-157-1/2”-13 Whiz Flange Nut (X1)

N-156-5/8”-11 Nyloc Jam Nut (X1)

W-104-3/8” Flat Washer (X3)

B-108-3/8”-16 X 1” Bolt (X3)

B-210-1/2”-13 X 2” Bolt (X1)

B-195-1/2”-13 X 2-1/2” Bolt (X1)

B-185-5/8”-11 X 2” Bolt (X1)

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



QUICK REFERENCE PARTS LIST
300421-Arm-
Chain Actuator 
F/XXWD3500-72

300424-Arm-
Chain Actuator 
F/XWD3500-60
300248-Arm-
Chain Actuator 
F/50/60
300346-Arm- 
Chain Actuator 
F/72 & 74

300240-Weldment-
Arm Sprocket
F/All Models

300236-Weldment-Housing 
Adjustment Height
F/All Models

300244-Bracket-
Mounting Front
Actuator F/50/60 
&XT/XWF/SP60

300338-Weldment- 
Bracket Mounting 
Rear Actuator
F/SP/XT/XXG72 & 
XC74

300325-Weldment- 
Bracket Mounting 
Rear Actuator F/XT/
XWF/SP60/66

300245-Weldment- 
Bracket Mounting
Rear Actuator 
F/50/60/56

300239-Brace-
Support Housing 
Adjustment Height 
F/All Models

300249-Shim-.875
ID F/All Models

300342-Bracket-
Mounting Front 
ActuatorSP/XT/
XXG72 & XC74

500039-Actuator-Lift
Deck Electric 2006
F/All Models

300423-Weldment- 
Bracket Mounting 
Rear Actuator F/
XWD3500-60

300420-Weldment- 
Bracket Mounting 
Rear Actuator F/
XXWD3500-72

300457-Bracket-
Mounting Front 
Actuator F/56/66

300455-Arm- 
Chain Actuator 
F/56
300456-Arm- 
Chain Actuator 
F/66

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



1

50”/60” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
RepReplace Fittinglace Fitting-
To make clearance for the actuator, replace Fitting 67016-1/4’ O-Ring to 3/8’ Barb Straight Fitting 
on top of the right hand wheel motor with 67017-90 Degree Fitting and 67014 3/8’ Barbed Insert X 
1/4 MPT Fitting.
Installing ActuaInstalling Actuator-
Using (1)1/2”-13 x 1-1/2” bolt and (1)1/2”-13 whiz fl ange nut, install Rear Actuator Mounting Bracket 
Weldment(Ref#20) at rear of wheelmotor box on the inside by bolting it to the bottom outside hole of 
the wheel motor box plate.  Insert (1) 1/2”-13 X 1-1/2” Bolt into rear of bracket (Ref#20) and tighten.  
With deck still blocked up, remove the 3/8”-16 Eye Bolt, 3/8” Whiz Flange Nut, Return Spring, and 
Master Link off of the frame and chain.  Next, remove the right rear deck lift sprocket bolt, leave 
out to install later.  On Actuator Mounting Bracket (Ref. #8), place nylon washers on both sides of 
the slot with steel washers on outside of each nylon washer.  Put the 5/8”-11 X 2.5 Bolt through 
the washers and Actuator Mounting Bracket from outside.  Hook actuator ram on 5/8” Bolt with the 
actuator Chain Arm (Ref. #15) put on last secure with 5/8”-11 Nyloc Jam Nut (notch in arm should 
be facing down).  From rear of mower, slide assembly down on top of frame rails pushing it forward 
into place.  With the .875” OD Shim (Ref. #9) between front Actuator Front Mounting Bracket (Ref. 
#8) and frame rail, install rear sprocket bolt (taken out earlier) through mounting bracket and shim 
and secure.  With (1) 1/2”-13 X 2 Bolt and (1) 1/2”-13 Nyloc Nut, attach actuator to rear bracket (Ref. 
#20 installed earlier) and secure.  Hook actuator chain arm to deck lift chain with existing master link 
(taken out earlier).  Plug in wiring harness.
Installing Installing Wiring HWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip tying it to the harness.  Hook the ground wire to 
the ground wires that are attached with the seat relay on the top tansmission frame rial.  Run red 
wire under top of transmisison frame along the factory harness to the starter, zip tying it along the 
rail.  Remove the nut attaching the positive battery cable from the starter and attach the red wire 
from the deck lift harness to the starter and secure.  Lastly, connect the harness to the plug on the 
actuator.

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



2





































 










 





ELECTRIC DECK LIFT 50”/60”

REF# PART# DESCRIPTION QTY
300235
900235

Kit - Electric Deck Lift 50/60 Frames
Kit - Hardware (Inc. Items in Grey) 1

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 300236 Weldment-Housing Adjustment Height 1
3 300240 Weldment-Arm Sprocket 1
4 B-181 Bolt-5/8”-11 x 2.5 HHCS 1
5 W-156 Washer-9/16” Flat 2
6 W-140 Washer-5/8” Nylon Flat 2
7 N-156 Nut-5/8”-11 Nyloc Jam 1
8 300244 Bracket-Mounting Front Actuator (50/60 

& XT/XWF/SP 60 Frames)
1

9 300249 Shim-.875 ID 1
10 500039 Actuator-Lift Deck Electric 2006 1
11 B-195 Bolt-1/2”-13 x 2-1/2” HHCS 1
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-123 1/2”-13 x 1 1/2” HH Bolt 2
14 N-157 Nut-1/2”-13 Whiz Flange 1

REF# PART# DESCRIPTION QTY
15 300248 Arm-Chain Actuator (50/60 

& XT/XWF/SP 60 Frames)
1

16 B-108 Bolt-3/8”-16 x 1” HHCS 3
17 W-104 Washer-3/8” Flat 3
18 N-108 Nut-3/8”-16 Whiz Flange 3
19 300239 Brace-Support Housing Adj. 

Height
1

20 300245 Weldment-Bracket Mounting 
Rear Actuator (50/60)

1

21 10232 #50 Master LInk 2
22 800118 Decal - Height Indicator 1
23 990710002 #50 Return Spring Chain 1
24 W-175 M5 Flat Washer 1
25 B-258 M5-.8X16mm HHCS Bolt 1
26 N-179 M5 - .8 HH Nut 1

67017 90 Degree Fitting 1
67014 3/8” Barbed Insert X 1/4” 

MPT Fitting
1

500040 Wiring Harness 1

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

22

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



3

XT/XWF/SP 60” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

Removing Old Foot Pedal-Removing Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment Housing-Installing New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref. #3) in place on the chain, at the previous location of the 
foot sprocket (12 o’clock).  Slide the Height Adjustment Housing Weldment (Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 Whiz Flange Nut.  Also using 
(2)3/8”-16 x 1” Bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref. #19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref. #1) to Height 
Adjustment Housing Weldment (Ref. #2).
Installing Actuator-Installing Actuator-
Using a 3/8” U-Bolt and (2) Nyloc Nuts, attach the Rear Actuator Mounting Bracket (Ref. #20) above 
right side of the wheel motor box to the top of the frame rail that goes through the wheel motor box.  
Push bracket with U-Bolt up against back side of the wheel motor box and secure.  With deck still 
blocked up, remove the 3/8”-16 Eye Bolt, 3/8” Whiz Flange Nut, Return Spring, and Master Link 
off of the frame and chain.  Next, remove the right rear deck lift sprocket bolt, leave out to install 
later.  On Actuator Mounting Bracket (Ref. #8), place nylon washers on both sides of the slot with 
steel washers on outside of each nylon washer.  Put the 5/8”-11 X 2.5 Bolt through the washers and 
Actuator Mounting Bracket from outside.  Hook actuator ram on 5/8” Bolt with the actuator Chain 
Arm (Ref. #15) put on last secure with 5/8”-11 Nyloc Jam Nut (notch in arm should be facing down).  
From rear of mower, slide assembly down on top of frame rails pushing it forward into place.  With 
the .875” OD Shim (Ref. #9) between front Actuator Front Mounting Bracket (Ref. #8) and frame 
rail, install rear sprocket bolt (taken out earlier) through mounting bracket and shim and secure.  
With a 1/2”-13 X 2 Bolt (Ref. #11) and a 1/2”-13 Nyloc Nut, attach actuator to rear bracket (Ref. #20 
installed earlier) and secure.  Hook actuator chain arm to deck lift chain with existing master link 
(taken out earlier).  Plug in wiring harness.
Installing Installing Wiring HWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip tying it to the harness.  Hook the ground wire to 
the ground wires that are attached with the seat relay on the top tansmission frame rial.  Run red 
wire under top of transmisison frame along the factory harness to the starter, zip tying it along the 
rail.  Remove the nut attaching the positive battery cable from the starter and attach the red wire 
from the deck lift harness to the starter and secure.  Lastly, connect the harness to the plug on the 
actuator.

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



4

















 














 






















ELECTRIC DECK LIFT XT/XWF/SP 60”

REF# PART# DESCRIPTION QTY
300336
900235

Kit - Electric Deck Lift (XT/XWF/SP 60)
Kit - Hardware (Inc. Items in Grey) 1

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 300236 Weldment-Housing Adjustment Height 1
3 300240 Weldment-Arm Sprocket 1
4 B-181 Bolt-5/8”-11 x 2.5 HHCS 1
5 W-135 Washer-5/8” Flat 2
6 W-140 Washer-5/8” Nylon Flat 2
7 N-156 Nut-5/8”-11 Nyloc Jam 1
8 300244 Bracket-Mounting Front Actuator (50/60 

& XT/XWF/SP 60 Frames)
1

9 300249 Shim-.875 ID 1
10 500039 Actuator-Lift Deck Electric 2006 1
11 B-195 Bolt-1/2”-13 x 2-1/2” HHCS 1
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-204 3/8”-16 X1-3/8”W X 3”L Sq. Bend U-Bolt 1

REF# PART# DESCRIPTION QTY
14 N-107 3/8”-16 Nyloc Nut 2
15 300248 Arm-Chain Actuator (50/60 & 

XT/XWF/SP 60 Frames)
1

16 B-108 Bolt-3/8”-16 x 1” HHCS 3
17 W-104 Washer-3/8” Flat 3
18 N-108 Nut-3/8”-16 Whiz Flange 3
19 300239 Brace-Support Housing Adj. 

Height
1

20 300325 Weldment-Bracket Mounting 
Rear Actuator (XT/XWF/SP 60)

1

21 10232 #50 Master LInk 2
22 800118 Decal - Height Indicator 1
23 990710002 #50 Return Spring Chain 1
24 W-175 M5 Flat Washer 1
25 B-258 M5 - .8X16mm HHCS Bolt 1
26 N-179 M5 - .8 HH Nut 1

500040 Wiring Harness 1

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

3.75”

22

67014 & 67017
fi ttings - not used

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



5

XT/SP/XXG2703 72” ELECTRIC DECK 
LIFT INSTALLATION DIRECTIONS

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
Installing ActuaInstalling Actuator-
Using (1) 1/2” – 13 X 1-1/2” bolt and (1) 1/2”-13 whiz fl ange nut, install Rear Actuator Mounting 
Bracket Weldment (Ref#20) on outside of right hand wheelmotor box by bolting in bottom middle 
hole of the wheel motor box plate for a template, then line it up vertical with the wheelmotor box in 
order to drill top hole in wheel motor box (some may already be drilled).  Move to inside of box when 
drilled, then tighten in place. Put (1) 1/2”-13x1” bolt and (1) 1/2”-13 whiz nut in top hole and tighten.  
With deck still blocked up, remove the 3/8”-16 Eye Bolt, 3/8” Whiz Flange Nut, Return Spring, and 
Master Link off of the frame and chain.  Next, remove the right rear deck lift sprocket bolt, leave out 
to install later.  On Actuator Mounting Bracket (Ref. #8), place nylon washers on both sides of the 
slot with steel washers on outside of each nylon washer.  Put the 5/8”-11 X 2-1/2” Bolt through the 
washers and Actuator Mounting Bracket from outside.  Hook actuator ram on 5/8” Bolt with the ac-
tuator Chain Arm (Ref. #15) put on last secure with 5/8”-11 Nyloc Jam Nut (on end with bigger hole, 
notch should be down away from the bracket Ref. #8).  From rear of mower, slide assembly down 
on top of frame rails pushing it forward into place.  With the .875” OD Shim (Ref. #9) between front 
Actuator Front Mounting Bracket (Ref. #8) and frame rail, install rear sprocket bolt (taken out earlier) 
through mounting bracket and shim and secure.  With a 1/2”-13 X 2” Bolt (Ref. #11) and a 1/2”-13 
Nyloc Nut, attach actuator to rear bracket (Ref. #20 installed earlier) and secure.  Hook actuator 
chain arm to deck lift chain with existing master link (taken out earlier).  Plug in wiring harness.
Installing Installing Wiring HWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip tying it to the harness.  Hook the ground wire to 
the ground wires that are attached with the seat relay on the top tansmission frame rail.  Run red 
wire under top of transmisison frame along the factory harness to the starter, zip tying it along the 
rail.  Remove the nut attaching the positive battery cable from the starter and attach the red wire 
from the deck lift harness to the starter and secure.  Lastly, connect the harness to the plug on the 
actuator.

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



6

REF# PART# DESCRIPTION QTY
300348
900235

Kit - Electric Deck Lift 72”/74” Frames
Kit - Hardware (Inc. Items in Grey) 1

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 300236 Weldment-Housing Adjustment Height 1
3 300240 Weldment-Arm Sprocket 1
4 B-181 Bolt-5/8”-11 x 2.5 HHCS 1
5 W-135 Washer-5/8” Flat 2
6 W-140 Washer-5/8” Nylon Flat 2
7 N-156 Nut-5/8”-11 Nyloc Jam 1
8 300342 Bracket-Mounting Front Actuator 1
9 300249 Shim-.875 ID 1

10 500039 Actuator-Lift Deck Electric 2006 1
11 B-195 Bolt-1/2”-13 x 2 1/2” HHCS 1
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-123 1/2”-13 x 1 1/2” HH Bolt 2

REF# PART# DESCRIPTION QTY
14 N-157 Nut-1/2”-13 Whiz Flange 2
15 300346 Arm-Chain Actuator 1
16 B-108 Bolt-3/8”-16 x 1” HHCS 3
17 W-104 Washer-3/8” Flat 3
18 N-108 Nut-3/8”-16 Whiz Flange 3
19 300239 Brace-Support Housing Adj. 

Height
1

20 300338 Weldment-Bracket Mounting 
Rear Actuator

1

21 10232 #50 Master LInk 2
22 800118 Decal - Height Indicator 1
23 990710002 #50 Return Spring Chain 1
24 W-175 M5 Flat Washer 1
25 B-258 M5 - .8X16mm HHCS Bolt 1
26 N-179 M5 - .8 HH Nut 1

500040 Wiring Harness 1



































 





















ELECTRIC DECK LIFT
XT/XXG/SP 72”

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

22

67014 & 67017
fi ttings - not used

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



7

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
Installing ActuaInstalling Actuator-
With the deck still blocked up, remove the 3/8”-16 eye bolt, whiz nut, return spring, and master link 
off of the frame and chain.  Slide the Actuator Mounting Bracket (Ref#11) over the top edge of the 
wheel motor box aligning it with the bolt holes on the front side of the box.  Then, using (2) 1/2”-13 
X 1” bolts (Ref#22) and (2) 1/2”-13 whiz fl ange nuts (Ref#21), install the Rear Actuator Mount-
ing Bracket (Ref#11) on the front side of the right hand wheel motor box.  Hook the actuator arm 
(Ref#17) onto the actuator ram with a 5/8”-11 X 2” bolt (Ref#16) and secure with a 5/8”-11 nyloc nut 
(Ref#15).  (NOTE: Cutout on arm (Ref#17) should face down.)  From the rear of the mower, slide 
the assembly down between the frame rails pushing it forward down into place.  Attach the actuator 
to the rear bracket (Ref#11) installed earlier and secure with a 1/2”-13 X 2” bolt (Ref#12) and a 1/2”-
13 nyloc nut (Ref#13), making sure that the arm will pivot on actuator ram.  Hook opposite end of 
actuator arm (Ref#17) to deck lift chain (Ref#19) with existing master link (Ref#18) that was taken 
out earlier.  Plug the harness into actuator.
Installing Installing Wiring HarnessWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip typing it to the harness.  Hook the ground wire to 
the ground wire on the hydraulic tank bolt.   Run red wire down to left side of machine to positive 
cable harness going to starter, zip tying it along the positive cable harness.  Remove nut attaching 
positive battery cable from the starter then attach red wire from the deck lift harness to starter and 
secure.  Lastly, connect the harness to the plug on actuator.

XWD3500 60” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



8





  




















 














ELECTRIC DECK LIFT XWD3500 60”

REF# PART# DESCRIPTION QTY
300422
900263

Kit - Electric Deck Lift XXW3500-60
Kit - Hardware F/Diesel (Items in Grey)

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 B-258 M5 - .8X16mm HHCS Bolt 1
3 W-175 M5 Flat Washer 1
4 N-179 M5 - .8 HH Nut 1
5 B-108 Bolt-3/8”-16 x 1” HHCS 3
6 300239 Brace-Support Housing Adj. Height 1
7 W-104 Washer-3/8” Flat 3
8 300236 Weldment-Housing Adjustment Height 1
9 800118 Decal - Height Indicator 1

10 300240 Weldment-Arm Sprocket 1
11 300423 Bracket - Mounting Actuator 1

REF# PART# DESCRIPTION QTY
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-210 1/2”-13 X 2” HHCS 1
14 500039 Actuator-Lift Deck Electric 2006 1
15 N-156 Nut-5/8”-11 Nyloc Jam 1
16 B-185 5/8”-11 X 2” HHCS Gr. 5 1
17 300424 Arm - Chain Actuator 1
18 10232 #50 Master Link 1
19 990710002 #50 Return Chain Spring 1
20 N-108 Nut-3/8”-16 Whiz Flange 3
21 N-157 Nut-1/2”-13 Whiz Flange 1
22 B-195 Bolt-1/2”-13 x 2 1/2” HHCS 1

500040 Wiring Harness 1

67014 & 67017
fi ttings - not used

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

9

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



9

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
Installing ActuaInstalling Actuator-
With the deck still blocked up, remove the 3/8”-16 eye bolt, whiz nut, return spring, and master link 
off of the frame and chain.  Slide the Actuator Mounting Bracket (Ref#11) over the top edge of the 
hitch on the rear of the machine and secure with a 1/2”-13 X 2-1/2” bolt (Ref#22) and a 1/2”-13 whiz 
fl ange nut (Ref#21).  Hook the actuator arm (Ref#17) onto the actuator ram with a 5/8”-11 X 2” bolt 
(Ref#16) and secure with a 5/8”-11 nyloc nut (Ref#15).  (NOTE: Cutout on arm (Ref#17) should 
face down.)  From the rear of the mower, slide the assembly down between the frame rails push-
ing it forward down into place.  Attach the actuator to the rear bracket (Ref#11) installed earlier and 
secure with a 1/2”-13 X 2” bolt (Ref#12) and a 1/2”-13 nyloc nut (Ref#13), making sure that the arm 
will pivot on actuator ram.  Hook opposite end of actuator arm (Ref#17) to deck lift chain (Ref#19) 
with existing master link (Ref#18) that was taken out earlier.  Plug the harness into actuator.
Installing Wire Harness (diesel only)
Installing Installing Wiring HarnessWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip typing it to the harness.  Hook the ground wire to 
the ground wire on the hydraulic tank bolt.   Run red wire down to left side of machine to positive 
cable harness going to starter, zip tying it along the positive cable harness.  Remove nut attaching 
positive battery cable from the starter then attach red wire from the deck lift harness to starter and 
secure.  Lastly, connect the harness to the plug on actuator.

XXWD3500 72” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



10





 






































REF# PART# DESCRIPTION QTY
300419
900263

Kit - Electric Deck Lift XXW3500-60
Kit - Hardware F/Diesel (Items in Grey)

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 B-258 M5 - .8X16mm HHCS Bolt 1
3 W-175 M5 Flat Washer 1
4 N-179 M5 - .8 HH Nut 1
5 B-108 Bolt-3/8”-16 x 1” HHCS 3
6 300239 Brace-Support Housing Adj. Height 1
7 W-104 Washer-3/8” Flat 3
8 300236 Weldment-Housing Adjustment Height 1
9 800118 Decal - Height Indicator 1

10 300240 Weldment-Arm Sprocket 1
11 300420 Bracket - Mounting Actuator 1

REF# PART# DESCRIPTION QTY
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-210 1/2”-13 X 2” HHCS 1
14 500039 Actuator-Lift Deck Electric 2006 1
15 N-156 Nut-5/8”-11 Nyloc Jam 1
16 B-185 5/8”-11 X 2” HHCS Gr. 5 1
17 300421 Arm - Chain Actuator 1
18 10232 #50 Master LInk 1
19 990710002 #50 Return Spring Chain 1
20 N-108 Nut-3/8”-16 Whiz Flange 3
21 N-157 Nut-1/2”-13 Whiz Flange 1
22 B-195 Bolt-1/2”-13 x 2 1/2” HHCS 1

500040 Wiring Harness 1

ELECTRIC DECK LIFT XXWD3500 72”

67014 & 67017
fi ttings - not used

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

9

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



11

SILVER EAGLE ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

Removing Old Foot Pedal-Removing Old Foot Pedal-
The fi rst step is to remove B-275 (5/8”-18 X 2” bolt), W-111 (5/8” lock washer), W-181 (5/8” fl at washer), 
and the existing foot pedal (300041) from the foot pedal shaft lift bracket that is attached to the frame.
Installing the Front Actuator Mount Weldment-Installing the Front Actuator Mount Weldment-
Now, line the holes on the (300402) front actuator mount weldment up with the slot on the foot pedal shaft 
lift bracket.  Using (2)-B-188 (5/8”-11 X 1-1/4” bolt), (2)-W-111 (5/8” lock washer), and (2)-N-120 (5/8”-11 
nut), fasten the two pieces together.  Now, attach the (300406) front actuator mount cover to the front 
actuator mount weldment using (2)-B-102 (1/4”-20 X 3/4” bolt), (2)-W-102 (1/4” fl at washer), (2)-N-102 
(1/4”-20 whiz fl ange nut).
Mounting the Rear Actuator Mounting Bracket-Mounting the Rear Actuator Mounting Bracket-
Sit the (300404) rear actuator mount bracket onto the inner height adjusting bracket located on the right side 
of the frame and line it up so that the holes are clearing the front and back of the bracket.  Now, insert the 
(2)-B-191 (3/8”-16 X 3-1/2” bolts) with the (2)-W-104 (3/8” fl at washers) into the holes of the rear actuator 
mount bracket.  Finish mounting the rear actuator mount weldment by placing the (300405) rear actuator 
mount plate onto the B-191 bolts beneath the rear actuator mount weldment.  Fasten the plate on using (2)-
N-108 (3/8”-16 whiz fl ange nuts).
Mounting the Actuator-Mounting the Actuator-
Now you will mount the stationary end of the (500039) actuator to the rear actuator mount weldment.  Line 
the holes up as shown in the picture on the next page and fasten it there using (1)-B-195 (1/2”-13 X 2-1/2” 
bolt) with (1)-W-109 (1/2” fl at washer), (2)-W-109 washers (as shims on the inside of the rear actuator 
mount weldment), and (1)-N-157 (1/2”-13 whiz fl ange nut).  Now, if necessary, compress the arm on the 
actuator in order to line it up with the front actuator mount weldment.  Now, extend the arm into the front 
actuator mount weldment as shown in picture below, which will relieve any pressure on the deck lift handle 
for the next step.
Replacing the Old Deck Lift Handle with the Deck Height Stop-Replacing the Old Deck Lift Handle with the Deck Height Stop-
Remove the (P-136) cotter pin from the (P-135) clevis pin that is holding the (300032) deck lift handle in 
position and then remove the clevis pin, which will allow you to remove the old deck lift handle.  Position 
the (300403) deck height stop, as shown in the picture on the next page, and secure it with the clevis pin and 
cotter pin that were removed earlier.
ReplacReplacing the ing the Old Dash Panel and Installing New Wire Harness-el and Installing New Wire Harness-
Remove old dash panel (400082) from the right hand fender.  Replace the old panel with the new panel 
(400251), which has a 7/16” hole in it for the toggle switch to be mounted.  Mount the toggle switch in the 
new panel with the harness ran out of the bottom of the fender, then using the same screws removed from 
the old panel, mount the new panel.  Run the wiring harness along the top of the right side frame rail,
securing it with zip ties, to the actuator plug.  

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



12

3
4 5

7

8

6

10

11

13
14

15
16 15

9
17

18

2

1

ELECTRIC DECK LIFT SILVER EAGLE

REF# PART# DESCRIPTION QTY
300407
900257

Kit - Electric Deck Lift f/Silver Eagle
Kit - Hardware f/Silver Eagle Electric 
Deck (Includes items in grey)

1 400251 Gauge Panel f/LT Electric Deck Lift 1
2 N-120 5/8”-11 Hex Nut 2
3 300406 Cover - Mount Actuator Front 1
4 W-102 1/4” Flat Washer 2
5 B-102 1/4”-20 X 3/4” HHCS 2
6 300402 Weldment - Mount Actuator Front 1
7 W-111 5/8” Lock Washer 2
8 B-188 5/8”-11 X 1-1/4” Bolt 2

REF# PART# DESCRIPTION QTY
9 300403 Stop - Height 1

10 N-108 3/8”-16 Whiz Flange Nut 2
11 300405 Plate - Mount Actuator Rear 1
12 W-104 3/8” Flat Washer 2
13 300404 Weldment - Mount Actuator Rear 1
14 B-191 3/8”-16 X 3-1/2” HHCS Gr. 5 2
15 W-109 1/2” Flat Washer 3
16 B-195 1/2”-13 X 2-1/2” Bolt 1
17 N-157 1/2”-13 Whiz Flange Nut 1
18 500039 Actuator-Lift Deck Electric 2006 1

500040 Wiring Harness 1

67014 & 67017
fi ttings - not used

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



13

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
RepReplace Fittinglace Fitting-
To make clearance for the actuator, replace Fitting 67016-1/4’ O-Ring to 3/8’ Barb Straight Fitting 
on top of the right hand wheel motor with 67017-90 Degree Fitting and 67014 3/8’ Barbed Insert X 
1/4 MPT Fitting.
Installing ActuaInstalling Actuator-
Using (1)1/2”-13 x 1-1/2” bolt and (1)1/2”-13 whiz fl ange nut, install Rear Actuator Mounting Bracket 
Weldment(Ref#20) at rear of wheelmotor box on the inside by bolting it to the bottom outside hole of 
the wheel motor box plate.  Insert (1) 1/2”-13 X 1-1/2” Bolt into rear of bracket (Ref#20) and tighten.  
With deck still blocked up, remove the 3/8”-16 Eye Bolt, 3/8” Whiz Flange Nut, Return Spring, and 
Master Link off of the frame and chain.  Next, remove the right rear deck lift sprocket bolt, leave out 
to install later.  On Actuator Mounting Bracket (Ref. #8), place nylon washers on both sides of the 
slot with steel washers on outside of each nylon washer.  Put (1) 5/8”-11 X 2.5 Bolt through the wash-
ers and Actuator Mounting Bracket from outside.  Hook actuator ram on 5/8” Bolt with the Actuator 
Chain Arm (Ref.#15) put on last, then secure with (1) 5/8”-11 Nyloc Jam Nut (notch in arm should 
be facing down).  From rear of mower, slide assembly down on top of frame rails pushing it forward 
into place.  With the .875” OD Shim (Ref. #9) between front Actuator Front Mounting Bracket (Ref. 
#8) and frame rail, install rear sprocket bolt (taken out earlier) through mounting bracket and shim 
and secure.  With (1) 1/2”-13 X 2 Bolt and (1) 1/2”-13 Nyloc Nut, attach actuator to Rear Bracket 
(Ref. #20) and secure.  Hook Actuator Chain Arm to deck lift chain with existing master link (taken 
out earlier).  Plug in wiring harness.
Installing Installing Wiring HWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip tying it to the harness.  Hook the ground wire to 
the ground wires that are attached with the seat relay on the top transmission frame rail.  Run red 
wire under top of transmission frame along the factory harness to the starter, zip tying it along the 
rail.  Remove the nut attaching the positive battery cable from the starter and attach the red wire 
from the deck lift harness to the starter and secure.  Lastly, connect the harness to the plug on the 
actuator.

XC3300 56” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



14

REF# PART# DESCRIPTION QTY
300542
900235

Kit - Electric Deck Lift 56” Frames
Kit - Hardware (Inc. Items in Grey)

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 300236 Weldment-Housing Adjustment Height 1
3 300240 Weldment-Arm Sprocket 1
4 B-181 Bolt-5/8”-11 x 2-1/2” HHCS 1
5 W-156 Washer-9/16” Flat 2
6 W-140 Washer-5/8” Nylon Flat 2
7 N-156 Nut-5/8”-11 Nyloc Jam 1
8 300457 Bracket-Mounting Front Actuator 1
9 300249 Shim-.875 ID 1

10 500039 Actuator-Lift Deck Electric 2006 1
11 B-195 Bolt-1/2”-13 x 2-1/2” HHCS 1
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-123 1/2”-13 x 1 1/2” HH Bolt 2
14 N-157 1/2”-13 Whiz Flange Nut 1

REF# PART# DESCRIPTION QTY
15 300455 Arm-Chain Actuator 1
16 B-108 Bolt-3/8”-16 x 1” HHCS 3
17 W-104 Washer-3/8” Flat 3
18 N-108 Nut-3/8”-16 Whiz Flange 3
19 300239 Brace-Support Housing Adj. 

Height
1

20 300245 Weldment-Bracket Mounting 
Rear Actuator

1

21 10232 #50 Master LInk 2
22 800118 Decal - Height Indicator 1
23 990710002 #50 Return Spring Chain 1
24 W-175 M5 Flat Washer 1
25 B-258 M5-.8X16mm HHCS Bolt 1
26 N-179 M5 - .8 HH Nut 1
27 100152 Pin 1
28 68219 #50 Chain 1

67017 90 Degree Fitting 1
67014 3/8” Barbed Insert X 1/4” MPT 

Fitting
1

500040 Wiring Harness 1

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

22

ELECTRIC DECK LIFT XC3300 56”

125

18

2

18

23
21

15

13

12
20

11

10
9

8

4
5

6

7
5

3

13 14

24
26

1716

17
16

19

27

28

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



15

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
RepReplace Fittinglace Fitting-
To make clearance for the actuator, replace Fitting 67016-1/4’ O-Ring to 3/8’ Barb Straight Fitting 
on top of the right hand wheel motor with 67017-90 Degree Fitting and 67014 3/8’ Barbed Insert X 
1/4 MPT Fitting.
Installing ActuaInstalling Actuator-
Install Rear Actuator Mounting Bracket Weldment (Ref#20) above rear of wheel motor box on top 
of the rail as shown in the picture by fastening it with (1) 3/8-16 X 1-3/8” X 3” Square Bend U-Bolt 
and (2) 3/8”-16 Nyloc Nuts.  With deck still blocked up, remove the 3/8”-16 Eye Bolt, 3/8” Whiz 
Flange Nut, Return Spring, and Master Link off of the frame and chain.  Next, remove the right 
rear deck lift sprocket bolt, leave out to install later.  On Actuator Mounting Bracket (Ref. #8), place 
nylon washers on both sides of the slot with steel washers on outside of each nylon washer.  Put 
(1) 5/8”-11 X 2.5 Bolt through the washers and Actuator Mounting Bracket from outside.  Hook 
actuator ram on the 5/8” Bolt with the Actuator Chain Arm (Ref.#15) put on last, then secure with 
(1) 5/8”-11 Nyloc Jam Nut (notch in arm should be facing down).  From rear of mower, slide as-
sembly down on top of frame rails pushing it forward into place.  With the .875” OD Shim (Ref. 
#9) between front Actuator Front Mounting Bracket (Ref. #8) and frame rail, install rear sprocket 
bolt (taken out earlier) through mounting bracket and shim and secure.  With (1) 1/2”-13 X 2 Bolt 
and (1) 1/2”-13 Nyloc Nut, attach actuator to Rear Bracket (Ref. #20 installed earlier) and secure.  
Hook Actuator Chain Arm to deck lift chain with existing master link (taken out earlier).  Plug in wir-
ing harness.
Installing Installing Wiring HWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip tying it to the harness.  Hook the ground wire to 
the ground wires that are attached with the seat relay on the top transmission frame rail.  Run red 
wire under top of transmission frame along the factory harness to the starter, zip tying it along the 
rail.  Remove the nut attaching the positive battery cable from the starter and attach the red wire 
from the deck lift harness to the starter and secure.  Lastly, connect the harness to the plug on the 
actuator.

XC3300 66” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



16

14
13

20

12

11

4
5

6

5

9

810

7
15

23
21

18

19

2

181716

125
24
26

3

17
16

27 28

REF# PART# DESCRIPTION QTY
300543
900235

Kit - Electric Deck Lift 66” Frames
Kit - Hardware (Inc. Items in Grey)

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 300236 Weldment-Housing Adjustment Height 1
3 300240 Weldment-Arm Sprocket 1
4 B-181 Bolt-5/8”-11 x 2-1/2” HHCS 1
5 W-156 Washer-9/16” Flat 2
6 W-140 Washer-5/8” Nylon Flat 2
7 N-156 Nut-5/8”-11 Nyloc Jam 1
8 300457 Bracket-Mounting Front Actuator 1
9 300249 Shim-.875 ID 1

10 500039 Actuator-Lift Deck Electric 2006 1
11 B-195 Bolt-1/2”-13 x 2-1/2” HHCS 1
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 N-107 3/8”-16 Nyloc Nut 2
14 B-204 3/8”-16 X 1-3/8” X 3” Sq. U-Bolt 1

REF# PART# DESCRIPTION QTY
15 300456 Arm-Chain Actuator 1
16 B-108 Bolt-3/8”-16 x 1” HHCS 3
17 W-104 Washer-3/8” Flat 3
18 N-108 Nut-3/8”-16 Whiz Flange 3
19 300239 Brace-Support Housing Adj. 

Height
1

20 300325 Weldment-Bracket Mounting 
Rear Actuator

1

21 10232 #50 Master LInk 2
22 800118 Decal - Height Indicator 1
23 990710002 #50 Return Spring Chain 1
24 W-175 M5 Flat Washer 1
25 B-258 M5-.8X16mm HHCS Bolt 1
26 N-179 M5 - .8 HH Nut 1
27 100152 Pin 1
28 300426 Chain - Deck Lift 1

67017 90 Degree Fitting 1
67014 3/8” Barbed Insert X 1/4” MPT 

Fitting
1

500040 Wiring Harness 1

5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

22

ELECTRIC DECK LIFT XC3300 66”

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



17

XC3300 74” ELECTRIC DECK LIFT
INSTALLATION DIRECTIONS

Removing Old Foot PedalRemoving Old Foot Pedal-
Block the deck up, so that the foot pedal is set at 12 o’clock, relieving the tension on the chains.  
Remove the foot pedal pin and the 3/8” Bolt, Washer, and Nut, then remove foot pedal assembly.
Installing New Height Adjustment HousingInstalling New Height Adjustment Housing-
Place the Arm Sprocket Weldment (Ref#3) in place on the chain, at the previous location of the 
foot sprocket, (12 o’clock).  Slide the Height Adjustment Housing Weldment(Ref#2) over the Arm 
Sprocket Weldment.  Replace the pin that was taken out to remove the foot pedal and bolt the 
housing directly to the frame using (1)3/8”-16 x 1” bolt and (1)3/8”-16 whiz fl ange nut.  Also using 
(2)3/8”-16 x 1” bolts and (2)3/8”-16 Whiz Flange Nuts, install the Height Adjustment Housing Sup-
port Brace(Ref#19) from the top of the Housing to the battery tab on the frame.  Now, use (1)M5-
8X16mm HHCS Bolt, (1)M5 - .8 HH Nut, (1)M5 Flat Washer to attach Height Pin (Ref#1) to Height
Adjustment Housing Weldment (Ref#2).
Installing ActuaInstalling Actuator-
Using (1) 1/2” – 13 X 1-1/2” bolt and (1) 1/2”-13 whiz fl ange nut, install Rear Actuator Mounting 
Bracket Weldment (Ref#20) on inside of front right hand wheelmotor box plate by bolting in bottom 
middle hole of the wheel motor box plate.  With deck still blocked up, remove the 3/8”-16 Eye Bolt, 
3/8” Whiz Flange Nut, Return Spring, and Master Link off of the frame and chain.  Put (1) 5/8”-11 X 
2-1/2” Bolt through the actuator ram with the actuator Chain Arm (Ref. #15) place on the side of the 
ram facing the inside of the mower and secure with (1) 5/8”-11 Nyloc Jam Nut (on end with bigger 
hole, notch should up).  From rear of mower, slide assembly down on top of frame rails pushing it 
forward into place.  With (1) 1/2”-13 X 2” Bolt (Ref. #11) and a (1) 1/2”-13 Nyloc Nut, attach actuator 
to Rear Bracket (Ref. #20 installed earlier) and secure.  Hook actuator chain arm to deck lift chain 
with existing master link (taken out earlier).  Plug in wiring harness.
Installing Installing Wiring HWiring Harness-
Insert toggle switch on the right side through the existing hole in the transmission frame.  Run wire 
harness along the machine’s factory harness, zip tying it to the harness.  Hook the ground wire to 
the ground wires that are attached with the seat relay on the top tansmission frame rail.  Run red 
wire under top of transmisison frame along the factory harness to the starter, zip tying it along the 
rail.  Remove the nut attaching the positive battery cable from the starter and attach the red wire 
from the deck lift harness to the starter and secure.  Lastly, connect the harness to the plug on the 
actuator.

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



18

13
14

11

12

10
4

7

15

20

5
21

181716

18
17
16

8
9
6

2

3

19

1

23

24

REF# PART# DESCRIPTION QTY
300348
900235

Kit - Electric Deck Lift 72”/74” Frames
Kit - Hardware (Inc. Items in Grey)

1 300250B Pin-Clevis 1/2” w/Lanyard and Clip 1
2 300236 Weldment-Housing Adjustment Height 1
3 300240 Weldment-Arm Sprocket 1
4 B-181 Bolt-5/8”-11 x 2.5 HHCS 1
5 990710002 #50 Return Spring Chain 1
6 B-258 M5 - .8X16mm HHCS Bolt 1
7 N-156 Nut-5/8”-11 Nyloc Jam 1
8 N-179 M5 - .8 HH Nut 1
9 W-175 M5 Flat Washer 1

10 500039 Actuator-Lift Deck Electric 2006 1
11 B-195 Bolt-1/2”-13 x 2 1/2” HHCS 1

REF# PART# DESCRIPTION QTY
12 N-126 Nut-1/2”-13 Nyloc Jam 1
13 B-123 1/2”-13 x 1 1/2” HH Bolt 1
14 N-157 Nut-1/2”-13 Whiz Flange 1
15 300346 Arm-Chain Actuator 1
16 B-108 Bolt-3/8”-16 x 1” HHCS 3
17 W-104 Washer-3/8” Flat 3
18 N-108 Nut-3/8”-16 Whiz Flange 3
19 300239 Brace-Support Housing Adj. 

Height
1

20 300338 Weldment-Bracket Mounting 
Rear Actuator

1

21 10232 #50 Master LInk 1
22 800118 Decal - Height Indicator 1
23 100152 Pin 1
24 300354 Chain - Deck Lift 1

500040 Wiring Harness 1

ELECTRIC DECK LIFT
XC3300 74”5.00”

4.75”

4.50”

4.25”

4.00”

3.75”

3.50”

3.25”

3.00”

2.75”

2.50”

2.25”

2.00”

1.75”

1.50”

800118

22

67014 & 67017
fi ttings - not used

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



19

NOTES

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



20

NOTES

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



21

NOTES

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



22

WIRING HARNESS
PART# 500040

WHITE

GREEN

R
E
D

B
L
A
C
K

(Connect
to Trans.
Frame)
GROUND

FUSE

CONNECT
TO

ACTUATOR

RAISE/LOWER
SWITCH

CONNECT
TO

STARTER

291

REF# PART# DESCRIPTION QTY
1 98179 Toggle Switch (Included w/Wiring Harness) 1

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



6302 E. County Road 100 North
Coatesville, IN. 46121

Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle  Atom  Logo are all trademarks of Magic Circle 
Corporation  and may not be  reproduced without  permission.

Printed In USA
Specifi cations and instructions subject to change without notice.

Print Date 02/08

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


